PAD140-V2

b *}

17

Bet—14

El—1s
Es—18

Parts No. Description Qty per Vehicel
PAD140-V2/PAD125-V2-A-001 Hex socket cylindrical head screw M8*40 4
PAD140-V2/PAD125-V2-A-002 Elastic pad ®8*13*2 4
PAD140-V2/PAD125-V2-A-003 Flat cushion ®8*16*1.5 4

Shift lever 1

PAD140-V2/PAD125-V2-A-005 Flat liner ®8*20*L16 4
PAD140-V2/PAD125-V2-A-006 V1S steel tray metalworking 1
PAD140-V2/PAD125-V2-A-007 Kick starter ®13 1
PAD140-V2 EPA-A-008 Engine 1
PAD140-V2/PAD125-V2-A-008-1 Hexagonal flange toothed nut M6 2
PAD140-V2 EPA-A-009 Carburetor EPA JK 1
PAD140-V2/PAD125-V2-A-010 Rubber oil cooling pipe XSX 2
PAD140-V2/PAD125-V2-A-011 Qil cooler vulcanized gasket 2
PAD140-V2/PAD125-V2-A-012 Oil cooler over oil bolt M10*25 2
PAD140-V2/PAD125-V2-A-013 Oil cooler silver length 235 MM hole distance 60 M10 1
PAD140-V2/PAD125-V2-A-014 Rubber O-ringd®10*18*H7 2
PAD140-V2/PAD125-V2-A-015 Outer hexagonal large head flange bolt M6*20 2
PAD140-V2/PAD125-V2-A-016 Hexagonal flange nylon locking nut M6 2
PAD140-V2/PAD125-V2-A-017 Oil cooler T-ring CZL @7*9*H7.5+@20*T2 2
PAD140-V2/PAD125-V2-A-018 V2S oil cooler bracket 1
PAD140-V2/PAD125-V2-A-019 Outer hexagonal large head flange bolt M6*12 4




Parts No. Description Qty per Vehicel
E 1! PAD140-V2/PAD125-V2-B-001 Bold /EPA stainless steel silencer cylinder 1
| a4 3 PAD140-V2/PAD125-V2-B-002 Bold/silencer /PAD-1F/C2S 1
2 & ol
PAD140-V2/PAD125-V2-B-003 Hexagonal cap nut M6 2
> PAD140-V2/PAD125-V2-B-004 Muffler gasket ®32mm 1
PAD140-V2/PAD125-V2-B-005 Outer hexagonal small head flange bolt M8*20 1
PAD140-V2/PAD125-V2-B-006 Hexagonal flange nylon locking nut M8 1
Parts No. Description Qty per Vehicel
5 PAD140-V2/PAD125-V2-C-001 Hexagonal flange nylon locking nut M8 2
4
o |Q i I T ‘ PAD140-V2/PAD125-V2-C-002 Hex socket cylindrical head screw 4
Oy l I ~ PAD140-V2/PAD125-V2-C-003 Lock nut M22*1 1
g PAD140-V2/PAD125-V2-C-004 Upper Link Board 1
PAD140-V2/PAD125-V2-C-005 Lower Link Board 1
PAD140-V2/PAD125-V2-C-006 upper pressure block 2
PAD140-V2/PAD125-V2-C-007 Lower pressing block 2
PAD140-V2/PAD125-V2-C-008 direction column hollow 1
PAD140-V2/PAD125-V2-C-009 Rubber dust pad 1
PAD140-V2/PAD125-V2-C-010 Large gasket 1
PAD140-V2/PAD125-V2-C-011 Tapered needle roller bearing ©22*44*H15 1
PAD140-V2/PAD125-V2-C-012 Tapered needle roller bearing $23.5*44*H15 1
PAD140-V2/PAD125-V2-C-013 Large Capping nut M22*1 1




-
Fsve—7

s_rl

4

P
&
2

Parts No. Description Qty per Vehicel
PAD140-V2/PAD125-V2-D-001 V2-1 New Double Beam Frame Assembly JG 1
PAD140-V2/PAD125-V2-D-002 Hex socket cylindrical head screw M6*16 1
PAD140-V2/PAD125-V2-D-003 Hexagonal aluminum eccentric nut 1
PAD140-V2/PAD125-V2-D-004 Outer hexagonal small head flange bolt M8*105 1
PAD140-V2/PAD125-V2-D-005 Hexagonal flange nylon locking nut M8 2
PAD140-V2/PAD125-V2-D-006 Outer hexagonal small head flange bolt M8*115 1
PAD140-V2/PAD125-V2-D-007 Outer hexagonal small head flange bolt M8*16 4
PAD140-V2/PAD125-V2-D-008 V1S engine left and right suspension plate SY 1

Parts No. Description Qty per Vehicel
PAD140-V2/PAD125-V2-E-001 V2S single support (2021 model) 1
PAD140-V2/PAD125-V2-E-002 V-series upward walking brake pedal assembly 1
PAD140-V2/PAD125-V2-E-003 Outer hexagonal step bolt M10*25 1
PAD140-V2/PAD125-V2-E-004 Outer hexagonal large head flange bolt M6*12 1
PAD140-V2/PAD125-V2-E-005 Spring washer ®6 1
PAD140-V2/PAD125-V2-E-006 Hex socket cylindrical head screw M8*20 2
PAD140-V2/PAD125-V2-E-007 Flat washer ®8*16*1.5 2
PAD140-V2/PAD125-V2-E-008 Spring washer ®8*13*2 2
PAD140-V2/PAD125-V2-E-009 Hex socket cylindrical head screw M8*40 2
PAD140-V2/PAD125-V2-E-010 Outer hexagonal large head flange bolt M6*16 1
PAD140-V2/PAD125-V2-E-011 Hexagonal flange nylon locking nut M6 1




PAD140-V2/PAD125-V2-E-012 V1S rear brake pedal cable 2
PAD140-V2/PAD125-V2-E-013 SY new left foot pedal bracket 1
PAD140-V2/PAD125-V2-E-014 Right stainless steel foot pedal 1
PAD140-V2/PAD125-V2-E-015 Right foot step spring 1
PAD140-V2/PAD125-V2-E-016 Pin shaft $8*42.5+®3*39 2
PAD140-V2/PAD125-V2-E-017 Split pin 2.5*30 2
PAD140-V2/PAD125-V2-E-018 Rear brake tension spring 1
PAD140-V2/PAD125-V2-E-019 Single support spring 1
PAD140-V2/PAD125-V2-E-020 Left stainless steel foot pedal 1
PAD140-V2/PAD125-V2-E-021 Left foot step spring 1
PAD140-V2/PAD125-V2-E-022 SY New Right Foot Step Support 1
PAD140-V2/PAD125-V2-E-023 Ball bearings ®10*22*H6 2

16

15

14
13

Parts No. Description Qty per Vehicel
PAD140-V2/PAD125-V2-F-001 Ball bearings 2
PAD140-V2/PAD125-V2-F-002 Flat fork tube 1
PAD140-V2/PAD125-V2-F-003 Chain SF 1

PAD140-V2/PAD125-V2-F-003-1 chain joint 1
PAD140-V2/PAD125-V2-F-004 Concave guide sprocket 1
PAD140-V2/PAD125-V2-F-004-1 Ball bearings 2
PAD140-V2/PAD125-V2-F-005 Outer hexagonal small head flange bolt 1
PAD140-V2/PAD125-V2-F-006 flat liner 1
PAD140-V2/PAD125-V2-F-007 Hexagonal cap nut M8 1




PAD140-V2/PAD125-V2-F-008 chain stopper assembly 1
PAD140-V2/PAD125-V2-F-009 Hexagonal opposite side bolt M8 1
PAD140-V2/PAD125-V2-F-010 Hexagonal opposite side nut M8 1
PAD140-V2/PAD125-V2-F-011 Hex socket cylindrical head screw M6*16 2
PAD140-V2/PAD125-V2-F-012 Hex socket half-round head screws 2
- - PAD140-V2/PAD125-V2-F-013 Hexagonal flange nylon locking nut M12*1.25 1
PAD140-V2/PAD125-V2-F-014 Rear brake oil pipe seat 1
PAD140-V2/PAD125-V2-F-015 Hexagonal flange shaft 1
PAD140-V2/PAD125-V2-F-016 V1 steel flat fork 1
PAD140-V2/PAD125-V2-F-017 Guide chain sleeve/SY style 1

Parts No. Description Qty per Vehicel
PAD140-V2 EPA-G-001 Front left inverted SX black tube 1
& PAD140-V2 EPA-G-002 Front right inverted SX black tube 1
PAD140-V2 EPA-G-003 Rear shock absorber assembly 1
PAD140-V2/PAD125-V2-G-004 Hexagonal flange nylon locking nut M10*1.25 2
PAD140-V2/PAD125-V2-G-005 Outer hexagonal small head flange bolt M10*55 1
PAD140-V2/PAD125-V2-G-006 Outer hexagonal small head flange bolt M10*50 1




j

11 12

Parts No. Description Qty per Vehicel

PAD140-V2/PAD125-V2-H-001 Front double disc brake assembly Anjie 1
PAD140-V2/PAD125-V2-H-001-1 Disc brake shoe block 2
PAD140-V2/PAD125-V2-H-001-2 Disc brake bracket 1
PAD140-V2/PAD125-V2-H-002 Clutch lever assembly 1
PAD140-V2/PAD125-V2-H-003 Left handlebar sleeve with small inner hole 1
PAD140-V2/PAD125-V2-H-004 Right handlebar sleeve 1
PAD140-V2/PAD125-V2-H-005 Daytona throttle seat 1
PAD140-V2 EPA-H-006 Outer hexagonal small head flange bolt M8*40 2
PAD140-V2/PAD125-V2-H-007 Rubber wire harness strap 2
PAD140-V2/PAD125-V2-H-008 V1S front clutch line 1
PAD140-V2/PAD125-V2-H-009 V1S throttle cable 1
PAD140-V2/PAD125-V2-H-010 Rear single disc brake assembly Anjie 1
PAD140-V2/PAD125-V2-H-011 Outer hexagonal large head flange bolt M6*25 3
PAD140-V2/PAD125-V2-H-012 Hex nylon locknut M6 3
PAD140-V2/PAD125-V2-H-013 Clutch handle sheath 1
PAD140-V2/PAD125-V2-H-014 Aluminum directional handle ® 28 SH middle handle 1
PAD140-V2/PAD125-V2-H-015 Square sheath assembly 1
PAD140-V2/PAD125-V2-H-016 Chronograph 1




Parts No. Description Qty per Vehicel
PAD140-V2/PAD125-V2-1-001 Hexagonal flange shaft 1
PAD140-V2/PAD125-V2-1-002 Flat liner 1
PAD140-V2/PAD125-V2-I-003 Flat liner 1
PAD140-V2/PAD125-V2-|-004 Hexagonal flange nylon locking nut with coarse thread M14*1.5 1
PAD140-V2/PAD125-V2-1-005 Disc brake disc SYMOTOS/4 large oval hole 1
PAD140-V2/PAD125-V2-1-006 Internal hexagonal countersunk head step bolt M8*20 4
PAD140-V2/PAD125-V2-1-007 Yuanxing off road front outer tires 1
PAD140-V2/PAD125-V2-1-008 Yuanxing off road front inner tires 1
PAD140-V2/PAD125-V2-I-009 Ball bearings 2
PAD140-V2/PAD125-V2-|-010 Front wheel rim assembly Black steel ring 1

Parts No. Description Qty per Vehicel
PAD140-V2/PAD125-V2-J-001 Hexagonal flange shaft 1
PAD140-V2/PAD125-V2-J-002 Disc brake disc SYMOTOS/4 large oval hole 1
L e 3 14 i i
5 PAD140-V2/PAD125-V2-J-003 Outer hexagonal opposite side bolt M8*25 4

PAD140-V2/PAD125-V2-J-004 SY standard for steel rear sprocket 1

¢
£
O PAD140-V2/PAD125-V2-J-005 Internal hexagonal countersunk head step bolt M8*20 4
1
1

PAD140-V2/PAD125-V2-J-006 Flat liner
- a —
LI -] - - .
PAD140-V2/PAD125-V2-J-007 Flat liner 1
6 74 8 9 10
PAD140-V2/PAD125-V2-J-008 Chain wheel locking plate 1

PAD140-V2/PAD125-V2-J-009 Hexagonal flange nylon locking nut with coarse thread M14*1.5 2




PAD140-V2/PAD125-V2-J-010 Aluminum chain adjustment block 1
PAD140-V2/PAD125-V2-J-011 Rear outer tires yuanxing 1
PAD140-V2/PAD125-V2-J-012 Rear inner tires yuanxing 1
PAD140-V2/PAD125-V2-J-013 Ball bearings 2
PAD140-V2/PAD125-V2-J-014 Rear wheel rim assembly black steel ring/black spoke 9K strips 1
PAD140-V2/PAD125-V2-J-015 Rubber tire clamp 1

11

Parts No. Description Qty per Vehicel
PAD140-V2/PAD125-V2-K-001 V2S START MAIN CABLE 190CC 1
PAD140-V2/PAD125-V2-K-002 WATERPROOF IGNITER 120-160CC 1
PAD140-V2/PAD125-V2-K-003 GREY V1S START SWITCH 2.0-21 L=700 1
PAD140-V2/PAD125-V2-K-004 RED V1S FLAMEOUT SWITCH 2.0-11 L=700 1
PAD140-V2/PAD125-V2-K-005 IGNITION COIL L=600 1
PAD140-V2/PAD125-V2-K-006 KT02-508J RECTIFIER 1
PAD140-V2/PAD125-V2-K-007 FLANGE BOLT M6*8 2
PAD140-V2/PAD125-V2-K-008 V1S MAIN SWITCH L=280 1
PAD140-V2/PAD125-V2-K-009 BATTERY STRIP 110*20 1
PAD140-V2/PAD125-V2-K-010 BATTERY 6MF4L 12V4AH 112*69*87MM 1
PAD140-V2/PAD125-V2-K-011 FLANGE BOLT M6*16 2
PAD140-V2/PAD125-V2-K-012 KB60 RELAY 50-250CC 1




17 18 19 20

Parts No. Description Qty per Vehicel
PAD140-V2/PAD125-V2-L-001GRY V2S rear tailboard assembly 1
PAD140-V2/PAD125-V2-L-001BLK V2S rear tailboard assembly 1

PAD140-V2/PAD125-V2-L-002 Outer hexagonal large head flange bolt M6*12 16

PAD140-V2/PAD125-V2-L-003 T-shaped stamped gasket assembly ©6.3*16.5*H4 2
PAD140-V2/PAD125-V2-L-004GRY KTM®65 front panel 1
PAD140-V2/PAD125-V2-L-004BLK KTM65 front panel 1
PAD140-V2/PAD125-V2-L-005GRY V2S frame right guard board 1
PAD140-V2/PAD125-V2-L-005BLK V2S frame right guard board 1
PAD140-V2/PAD125-V2-L-006GRY V2S front left guard board 1
PAD140-V2/PAD125-V2-L-006BLK V2S front left guard board 1

PAD140-V2/PAD125-V2-L-007 Hexagonal socket half round head screw M6*12 2

PAD140-V2/PAD125-V2-L-008 Hexagonal flange toothed nut M6 1

PAD140-V2/PAD125-V2-L-009 K1 panel bracket 1
PAD140-V2/PAD125-V2-L-010GRY V2S frame left guard board 1
PAD140-V2/PAD125-V2-L-010BLK V2S frame left guard board 1
PAD140-V2/PAD125-V2-L-011GRY V2S front right guard board 1
PAD140-V2/PAD125-V2-L-011BLK V2S front right guard board 1
PAD140-V2/PAD125-V2-L-012GRY KTM65 front mud board 1
PAD140-V2/PAD125-V2-L-012BLK KTM65 front mud board 1
PAD140-V2/PAD125-V2-L-013GRY V2S rear brake upper pump cover 1
PAD140-V2/PAD125-V2-L-013BLK V2S rear brake upper pump cover 1

PAD140-V2/PAD125-V2-L-014 Hex socket cylindrical head screw M6*12 4




26

T jS HOT T

27 29 31 32 33

34

PAD140-V2/PAD125-V2-L-015GRY

V2S rear disc brake disc cover

PAD140-V2/PAD125-V2-L-015BLK

V2S rear disc brake disc cover

PAD140-V2/PAD125-V2-L-016

V2S air filter fixing bracket

PAD140-V2/PAD125-V2-L-017

V2S air filter sponge

PAD140-V2/PAD125-V2-L-018

V2S single support hanging rope

PAD140-V2/PAD125-V2-L-019

V2S air filter box

PAD140-V2/PAD125-V2-L-019-1

V2S air filter tube

PAD140-V2/PAD125-V2-L-019-2

Stainless steel hoop ¢27-51

PAD140-V2/PAD125-V2-L-019-3

Stainless steel hoop ¢27-51

PAD140-V2/PAD125-V2-L-020

Cross pan head self tapping screw ST4.2*12

PAD140-V2/PAD125-V2-L-021

The front fender assembly is a set on both sides

PAD140-V2/PAD125-V2-L-022

Hexagonal socket half round head screw M6*12

PAD140-V2/PAD125-V2-L-023GRY

Front reduction guard buckle

PAD140-V2/PAD125-V2-L-023BLK

Front reduction guard buckle

PAD140-V2/PAD125-V2-L-024

V2S rear mud board

PAD140-V2/PAD125-V2-L-025

V2S small mud board

PAD140-V2/PAD125-V2-L-026

KTM®65 cushion assembly SYX anti slip leather

PAD140-V2/PAD125-V2-L-026-1

KTM65 cushion leather cover SYX anti slip leather

PAD140-V2/PAD125-V2-L-027

Rubber O-ring ®10*18*H7

PAD140-V2/PAD125-V2-L-028

Internal hexagonal large pan head screw M6*60

PAD140-V2/PAD125-V2-L-029

T-shaped sleeve for fuel tank ®7*9*H11+®20*T2

PAD140-V2/PAD125-V2-L-030

Aluminum flat liner ®6*12*L25

PAD140-V2/PAD125-V2-L-031

Rubber T-sleeve CZL




PAD140-V2/PAD125-V2-L-032 Fuel tank buffer pad 1
PAD140-V2/PAD125-V2-L-033 FLANGE BOLT M8 1
PAD140-V2/PAD125-V2-L-034 oil-water separator 1
PAD140-V2/PAD125-V2-L-035 pipe strap 3
PAD140-V2/PAD125-V2-L-036GRY body kit 1
PAD140-V2/PAD125-V2-L-036BLK body kit 1
Parts No. Description Qty per Vehicel
PAD140-V2/PAD125-V2-M-001 Bidirectional aluminum vent valve 1
PAD140-V2/PAD125-V2-M-002 CRF50 plastic fuel tank cover 1
PAD140-V2/PAD125-V2-M-003 Fuel pipe buckle 2
PAD140-V2/PAD125-V2-M-004 CRF110 fuel tank switch 2
PAD140-V2/PAD125-V2-M-005 Outer hexagonal large head flange bolt M6*12 2
PAD140-V2/PAD125-V2-M-006 Double layer oil pipe 1
PAD140-V2/PAD125-V2-M-007 V2S fuel tank assembly 1

a—3
0-4—5
-—— 7

Parts No. Description Qty per Vehicel
PAD140-V2/PAD125-V2-N-001 V2S rear attached beam assembly metalworking 1
PAD140-V2/PAD125-V2-N-002 V2S front brake over line bracket 1
PAD140-V2/PAD125-V2-N-003 Butter spout straight head 1
PAD140-V2/PAD125-V2-N-004 White zip ties 1
PAD140-V2/PAD125-V2-N-005 Butter nozzle cap 1
PAD140-V2/PAD125-V2-N-006 White zip ties 1
PAD140-V2/PAD125-V2-N-007 Small rubber label 2




